SLOTTED RAIL TERMINAL D-764-7

BILL OF MATERIAL

OFFSET NOTE: PC QTY DESCRIPTION
Use "breakaway" wood post for first Post offset dimension is given to the center of the
line post same as post #3 through post traffic face of post #1 (HBA). 3G 1 12/12"/BACKUP (GUARDRAIL)
> - PC 3000G PC 907G
. #6 (post #7 not included with SRT). 9G 1 12/12'6/6'3/S (GUARDRAIL)
Begin Offset post #7 slightly to maintain the 2 ~ PC 33879G -
payment for End payment offsets for the SRT/HBA without kinking 30G 1 12/12'6/S SRT-1 (GUARDRAIL)
guz\r’(‘j‘:;’;‘f(‘lﬂ v for '”(5;2')'3"0” the guardrall, if necessary. PC 700A PC6321 W/ PC4258, PC4254 & PC6405. 39G 1| 12112%6/S SRT-2 (GUARDRAIL)
- Install with head on strut side w/washer & -\ 700A 1| CABLE ANCHOR BRACKET
! § 907G 1 12/BUFFER/ROLLED (TERMINAL)
‘ %% PC 33879G 3000G 1 3/4 x 6'6" CABLE
j=
ﬁ 3300G 14 5/8" WASHER
\ H H - = 3340G 58 5/8" HEX NUT
I " "
! Deflector angle of slot guard should be TRAFFIC 3360G 44 5/8" x 1 1/4” SPLICE BOLT
e ! ; — /|
positioned immediately downstream of slots. PC 3G attached t 2 PC3718 W/ PC3701, PC4699 & PC3704. 3380G 8 5/8"% x 1 1/2" HEX HD BOLT
altached lo pos Install with head on strut side w/washer & 3400G 2 5/8"s x 2" POST BOLT
6'-3" i 6'-3" 6'-3" i 6'-3" 6'-3" i 6'-3" lockwasher under hex nut.
Standard guardrail SRT-350 PC 3360G & PC 3340G [¢] PC 3360G & A |/ PC 3360G & PC 3340G 3580G 4 5/8"2 x 18" POST BOLT
—-— : ] '['B pc33406 [ =h
. (See note above for post #7) | U P B H v DETAIL "G" 3701G 10 3/4" WASHER
< % ‘ : 1 ° 1 ‘ : i i ’ 1 — 1/ 1 ek E—— (@POST#1). 3704G | 4 | 3/4"HEXNUT
2 " = = = T T After final assembly 3718G 4 3/4"@ x 3" HEX HD BOLT (A325)
" | — i
e Ground line t [ _ 7\7\:\( { recheck cable to be 3900G 1 1" WASHER
IR TN AT ch o TN AN ‘L PC 30G L 5 Sure itis laut and has 39106 | 2 | 1"HEXNUT
3 3 3 g g e, e ) s oo s |+ [orosrors
. 6 required al Attaches to web of post #1 " " x 8"
I I I I I 'l each PC 9960G. I 3300G under | Eggggig & aches to web of pos 4075B 4 14" BLOCK 6" x 8
LI LI [ [ [ [ PC 3380G. 8 4254G 5 3/8" WASHER
L L LI LI g required at PC I ic si PC 33880G
I 70‘10A [l Traffic side Insla[l plz_ate so slot 4258G 4 3/8" LOCKWASHER
@ @ @ @ ‘J @ l | opening is at top
c B J L | ‘ BC 3000G W/ PC 3910G 4261G 1 3/8"2 x 1 1/2" HEX HD BOLT (GR 5)
L. ¥ ‘U L cach end & PC 3000G 4699G | 4 | 3/4" LOCKWASHER
PC 40638 PC 40638 A~ opposite end 6321G 4 3/8" x 2" HEX HD BOLT (GR 5)
PC 40638 \ Stack 2-3 washers @ ©) AN 64056 | 5 | 3/8"HEXNUT
/ % bolt between post
[ I 9960G 4 SLOT GUARD
PC3580G W/ PC3580G W/ plate & strut to allow Traffic side PC 33877A PC 33876A | | PC 9961
peasocs (N PC33406 & strut to pass over %' f / / C 9961G 9961G | 1 | 3/8"x 3" x 4" PLATE WASHER
PC3300G o I - = bolt head. _ o | 33876A | 1 | HBAPOST 1 TOP (W6 x 8.5)
H pos0c W — \ [o T4 PeT PC6321 W/ PC4258, PC4254 & 33877A | 1| HBAPOST 2 TOP (W6 x 8.5)
] p3stoc & \\a L1 PC6405. Install with head on strut
PC9G OR / not attach‘too Eﬁ\’* 1 side w/washer & lockwasher 33878A 2 HBA POST 1 & 2 BOT (TS 6 x 4)
der h: t. w o on "
396 bC 40758 I | post #2. ¥ o [ I under hex nu VIEW "G-G" 33879G | 2 ANGLE STRUT 2" x 2" x 3/8
7 4 I \ - 33880G 1 1" x 6" x 8" BEARING PLATE
PC 40758 . ‘ - ‘J SEE DETAIL "H" PC 3G SEE DETAIL "G" PC 907G (@ POST #1) 33881G | 1 CABLE WEB PL 4" x 1/4" x 6 1/2"
Y N7 / s N ) | " PC3400G W/ PC3340G & PC 3300G
DETAIL "H" JiFls - GENERAL NOTES:
(@ POST #2) < 7 L 7 1. Use wood posts with slotted rail terminal (except posts #1 and #2.)
PC6321 W/ PC4258, ||
O O Eg%;g XWPE’:%%? PC4254 & PC6405. Install H 1 2. Use galvanized bolts, nuts, cable assemblies, cable anchors, bearing plates,
Install with head on with head on strut side | | || slot guards, struts, nails, pipes soil tubes, and soil plates.
i w/washer & lockwasher
strut side w/washer under hex nut. | [ || 3. Place breakaway cable assembly taut. Use a locking device (vice grips or
& lockwasher under N b . .
hex nut. | I || channel lock pliers) to prevent cable from twisting when tightening nuts.
.
‘ ! | 4. "Toe nail" wood blockouts to the rectangular wood posts with two 20 penny
1 1 | galvanized nails per blockout to prevent them from turning when wood shrinks.
5-11%"
PC 33879G I [ . ° 5. Where the curb extends beyond post #7, do not use the flared SRT.
.
—— TRAFFIC } } | 6. For details not shown, see the manufacturer's installation manual.
‘ | | 7. Use a minimum 175 foot length of rail, including end terminal, in advance of
SECTION "C-C" SECTION "B-B" VIEW "H-H" | [ J\ \ fixed objects, when using the slotted rail terminal as the end terminal.
T o POST AR BR) 7 DOST #A R BEL - | PC 33878A ||
(@ POST #4 & #6) (@ POST #3 & #5) m | | Typical at posts #1 & #2 |
I [ .
| [ .
I O —
SECTION "A-A" ENLARGED VIEW @ POST #1 NORTH DAKOTA
_— DEPARTMENT OF TRANSPORTATION
10-11-13
REVISIONS
DATE CHANGE

12-02-20 [Updated notes to active voice.

PROFESSIONALY

PE-4683

12 02 2020




